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E se fosse Polimialgia
Reumatica?




Epidemiologia
ente comune: circa un caso ogni 130 soggetti
50 anni
entata con I'eta con un picco tra i1 70-80 anni
ggiore nel sesso femminile
gradiente legato alla latitudine, con le maggiori
Si nordicl
a non differiscono da quelli della popolazione

PMR appare essere relativamente stabile




logia e patogenesi

S| conosce. In alcuni casi si associa all’ arterite a
rton.

uni ad altre malattie autoimmuni, quali
|a € 'aumento delle immunoglobuline.

|a razza bianca ha fatto ipotizzare I'esistenza di
genetica: gli studi sul sistema HLA hanno
preponderanza di DR4 e CWa.



Clinica

e Il sesso femminile oltre i 55-60 anni:
rali e frequente anoressia, astenia e perdita di

e rigidita spesso ad insorgenza improvvisa;
ressatli | cingoli scapolare e pelvico;
sere asimmetrica;

vimenti delle spalle limitati nel 90%;
non deformante nel 20%.



lagnosi differenziale;

e senile sieronegativa;
te
di infezioni virali:

rale delle spalle;
Sive;

es. Ipotiroidismo, miopatia tireotossica, ecc...
son.



| laboratorio e strumentali

ntata cosi come la PCR, le mucoproteine, la
eno e gli altri markers sierologici di flogosi.

normocromica.

rl: negativi;

ICO, bioptico ed elettromiografico non forniscono
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A Giant-Cell Arteritis

[ Induction Therapy 2
Prednisone. 1 mg/kgfday
Goal: resolution of laboratory

Maintenance Therapy
Taper prednisone by 10—2026/mo
Monitor dinlcally

— =

(G Management of Flares

Severe flare: repeat prednisone
induction therapy

Monitor ac
{ESR and CRF

and dinical abnormalities
Course: generally 2—4 wk
Begin bone-protective therapy

When dose <10 mg/day. taper by

Mild flare: increase prednisone
by 102095
Be cautious in treating elevated

Induction Therapy
Prednisone, 15—20 mg/day

Consider aspirin 1 mg/mo ESR or CRP level in absence of
ider gastrod denal <linical symptoms
protection <Sh paring agents:

methotrexate, marginal benefit;
inflixirmab, no benefit; dapsone,
?dal-mumab leflunomide.
hydr
todlizumab azatl"opnne.

@ ) J anecdotal use

B Polymyalgia Rheumatica
- = ™~ - ™~ -

Mainterrance Therapy
Taper prednisone by 2096/mo R

Goal: re * of my Monitor clinically
stiffness, constitutional Monitor acute-phase reactants
symptoms (ESR and CRP)
Course- generally 1—2 mo When dose rear.hes
< e-pr ive 10 mg/day, taper slowly
therapy
. A VS

M-nagernent of Flares

rule out
vasculiﬁs. corlsider temporal-
artery biopsy, and consider
large-vessel imaging

Increase prednisone by 102026

Reattermnmpt taper

Glucocorticoid-sparing agents:
methotrexate marginally

(& effective

S

Figure 2. Therapeutic Approaches to Giant-Cell Arteritis and Polymyalgia Rheumatica.

The management of giant-cell arteritis {(Panel A) depends on the disease stage. Therapeutic interventions for newly di-
agnosed disease (induction therapy)., chronic disease (maintenance therapy), and disease flares (management of flares)
are outlined. Glucocorticoids remain the cornerstone of therapy. Other immunosuppressive agents tested to date pro-
vide only marginal or no glucocorticoid-sparing benefits. The management of polymyalgia rheumatica (Panel B) has
much lower glucocorticoid dose requirerments. CTRP denotes C-reactive protein, and ESR erythrocyte sedimentation rate.

These recommendations match those developed
by the British Society for Rheumatology (BSR).3*
Guidelines from the European League against
Rheumatism (EULAR) suggest a faster initial
tapering to a dose of 10 to 15 mg per day
within 2 months after treatment initiation.32
Inflammatory markers are monitored monthily
during the first year of treatment, bimonchly
during the subsequent year, and at intervals of
3 to 6 months during long-term follow-up.
When glucocorticoids are tapered, disease flares
may occur frequently (@an average of one to two
episodes per person-year) and are often manifested
as new-onset or recurrent polymyalgia rheumatci-
ca.?2-3>3 Relapses are rarely manifested as ische-
mic complications and often respond to slight
increases in the dose of glucocorticoids. Elevated
levels of laboratory markers alone, without con-
comitant clinical signs, should not automatically
trigger substantial intensification of immunosup-
pression. Some patients do not fare well when
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glucocorticoids are discontinued, which may in-
dicate continuous, smoldering disease activity.
The doses of glucocorticoids used to treat poly-
myalgia rheumatica are much lower than those
used for the treatment of giant-cell arteritis.S In the
majority of patients, a dose of 15 to 20 mg of pred-
nisone per day is sufficient to control myalgias.
Clinical findings should be used to guide a slow
tapering of glucocorticoids (Fig. 2B). The BSR rec-
ommendations suggest the administration of 10 to
15 mg of prednisolone daily over a period of about
10 weeks, followed by a slow taper.3* Recurrent
myalgias are common and reguire dose adjust
ment. Repetitive flares should prompt diagnostic
reassessment, including evaluation for full-blown
giant-cell arteritis and for nonvasculitic conditions.
The use of glucocorticoids calls for careful
monitoring for adverse effects, especially with
the prolonged use of supraphysiologic doses.
During a 10-year follow-up of a population-
based cohort of patients with giant-cell arteritis,
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MIALGIA REUMATICA .

la di origine sconosciuta

lore e rigidita mattutina, localizzati al cingolo

n piu di 50 ann

de rapidamente allo steroide la prognosi e



Diagnosi:

a al cingoli scapolare e pelvico;
nto degli indici di flogosi;
ta agli steroidi.
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no il farmaco di scelta nella terapia
la Reumatica

dei pazienti e sufficiente una dose iniziale di 10-20
suoi equivalenti.

IStrata per almeno quattro settimane e puo in seguito
essivamente ogni 2-4 settimane del 10% rispetto alla
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